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Contract No. g !
= — MILL TEST CERTIFICATE . oo
DUFERCO : _ . .‘ : :
7% . B : 3 Sondlmono. Dong~gu, incheon,
LG No, Head Office 01-712, 8. Koras :
P/O No. 32201207CF01 .~ | Cenficate No. 1H20120801287 - 2 .
Commodity H-BEAM Clase Cert. No.
ASTM AJE/AB x s
Spedifioation CSA3SOW . "o Dute of lesue 2012-08-11
~Chemiéal Compasition (%) Ternllo Teal impact Tost (V-notch)
Dinonsions | preat No. cJ s."m,ip ’ 3 R ’Nb ’ Sn gt Jensie hvdu_mnsbmmw viskd | AvVG 1‘, 2 [ '3 - Jmpact Specimen Size)
Length Weights : ; | Strength Ratio |___ M .
(ka) X100 _ TX7000 | %100 | X100 [%i00]— roeed %X 1 - 403 3
1 ; 27 : . [ X R )
0,00 FT P 108348 |, o5 '51 81 3y 1§ I i I R 258 0.
TOXAXTZ 7 = ; g ¥ T 3 X
40.00 FT D 108936 | 41420 17 'q 63 26 17 2§ - 23 W3 411, 24.9 0.7
OXaXT2 310 T o ey ; o o.
D 100837 | o, 2 1g] 17 62 ad 20 ; i foire I
d. . 2 407 ) .0 R
dudir EEEEE] 1§ 1 i s o
s - ; 4.0 %00
D 108504 { | 1 151 17 81 24 1 g 1] @ o 4 I
%4 - 7 39, 76.0 0.
i EECEE : M 3 404.0 25.4 0.7
D 109558 | o, Jg0] 1% 1§ 6 o 18 i 512.9  3s0. 26.4 0.7
75 5 i : 208 T,
7 D 109860 | 51 744] 17 19 &1 3] 19 i 1 5345  408.0 25.00 0.7
12X6-1/2526 ] 7 ; X 250 0.
sl D 10961 | ,c 15 1§ 17 ed 27 14 ; 19 24 o CO4 ST 5
5 :
SUB TOTAL. 5 ey ] ! |
(Note) {1} Caqt (CE=CoMn/6+Cr/5+4/509MalS TN/ 5-Cur 15) (2) Gaugs length : 200 mm (3) Yield Ratio = YP/TS
v -
S (S ' WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED iy ACCORDANCE WITH THE
" . ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FoR T ABOVE ORDER

General Manager of Q.A Team
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